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Paediatric HIV Landscape

= » Despite falling incidence rates -
approximately 130 000 newly infected
children with HIV

7 e Approximately 84 000 AIDS-related
deaths in children

New Pediatric HIV infections e Approximately 1.5 million children
Eastern/Southern Africa 44% (<14 years) living with HIV
Western/Central Africa 39%

Asia/Pacific 9%

rAWACC UNAIDS epidemiological estimates, 2023
ANNUAL WORKSHOP ON ADVANCED CLINICAL CARE - AIDS (https://aidsinfo.unaids.org/ )
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Paediatric HIV Landscape — South Africa

New HIV infections in 2022

e Children (<15 years): 8 000 (4600 — 31 000)
* All Ages: 160 000 (120 000 — 230 000)

* Change since 2010: -57%

' People living with HIV

e Children (<15 years): 230 000 (140 000 — 520 000)
* All Ages: 7 600 000 (5 400 000 —9 900 000)
* Prevalence 17.8 (11.9-23.2)

UNAIDS epidemiological estimates, 2023
(https://aidsinfo.unaids.org/ )
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2023 ART Clinical Guidelines
Key Changes

* Adolescents
* Change in eligibility criteria for TLD
* First VL/eGFR — 3 months

* Children

* Change in eligibility criteria for DTG
* New formulation pDTG dispersible tabs
e First VL/eGFR — 3 months

@ Neonates

* Dosing for premature babies

* Cotrimoxazole Prophylaxis
* Change in eligibility criteria



Adolescents

* Eligibility for transition to Tenofovir/Lamivudine/Dolutegravir (TLD)
* Previous guidelines: transition when > 35kg and 10 years
* New guideline: transition when > 30kg and 10 years

e Rational: Change is in-line with the WHO HIV Guideline/more experience with
TDF use in adolescents

* Timing of first VL/eGRF

* Previous guidelines: Done at 6 months
* New guideline: Done at 3 months

e Rational: Earlier identification of treatment failure (most likely due to
adherence issues) and interventions to address



Children

e Eligibility for DTG and introduction of paediatric Dolutegravir (pDTG)
dispersible tablets

Neonates, Infants and Children 0 to < 10 years of Age

For further detail on transitioning
between regimens, see"Switching

m ﬂ Q H existing clients to DTG-containing

0\. ," “" regimens" on page 14

L P i 2
2.0kg Birthto<4 \:veeks 3kg and 2 4 wks of age, 30kg and 210 years o age
B of age ¢ to < 10 years of age ;s
Neonates ‘ Infants and Children “ Adults and Adolescents a
AZT + 3TC + NVP : ABC + 3TC + DTG : TDF + 3TC + DTG (TLD)
| m
For further details on Transition does not Transition does not require
initiating ART for Neonates see require a VL before a VL before switching
"ART for the Term Neonate switching Ensure adequate renal function®

on page 28 and "ART for the
Preterm Neonate"” on page 29



Transition to pDTG

Data from IMPAACT P1093 and Odyssey trial support the FDA and EMA
approval of paediatric Dolutegravir in the form of dispersible tablets from 3kg
and 4 weeks of age.

Odyssey trial demonstrated the superior efficacy of DTG based therapy
compared to standard of care for treatment naive and experienced children

Neonatal dosing of dolutegravir - IMPAACT 2023 and PETITE studies

Fixed-dose combination of ABC/3TC/DTG (ALD - 600/300/50mg) can be used
for children >25 kgs(120/60/10mg) (IMPAACT 2019) completed

New Fixed-dose combination being developed:
 ALD (120/60/10mg) (IMPAACT 2019) completed
 ALD (60/30/5mg) — under development
 TAF/FTC/DTG (Universal study) are under study

DTG
(50mg)

DTG dispersible
tablet

J (5mg)

DTG dispersible tablet
(10mg)




Transition to pDTG

* Rapid adoption of paediatric DTG by countries across the

world Pediatric Dolutegravir (pDTG)
150K + Children on pDTG as of April 2023 '
* Early data from country programs: DTG (10 mg) Disp. Scored Adoption /3 countries

have placed or
received orders

« Torpedo Study: At 6 months — increase in viral load "0/ V1202

suppression in Benin and Nigeria by 25% and 16% for pDTG
respectively e .
Percent of CLHIV on ART with <50 copies/mL - \ M
: 65%
BN o —— 0%

Nicetis 66% . Orders Placed or Delivered*
g S 5% i . .
. . *Not Pictured: (:('”);\n Vel d(;' ) Procurement COﬂ\’ersatlon Ongolng
Baseline VL m 6 Month VL (post switch to pDTG) Comoraos, East Timor, Moldova,
Sao Tome & Principe, Ukraine No data

 Mozambique: Over 80% viral suppression rate after
2years of switching to DTG

2023 CHAI HIV Mid-year Market memo https://chail9.wpenginepowered.com/wp-

° . ; ; o/ i content/uploads/2023/06/2023-CHAI-HIV-Mid-Year-Market-Memo_Final.pdf
Uganda: Improved viral suppression from 76% in Gil et al. PID), June 2023 oniime]

2021 to 89% in 2022 Ministry of Health AIDS Control Program, Eleanor Namusoke Magongo
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>90% of all CALHIV on DTG as optimal regimen, Uganda
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Noted improvement in VLS for CLHIV <20kg

after pDTG optimization P
" 95%

TARGET

76% - 89%

JUNE 2022

DECEMBER 2021

DTG not a magic bullet;
adherence is KEY,
emerging DTG resistance (4.1% intermediate-high level resistance)
Uganda program data
Surveillance is critical - need to utilize program data for this

Slide courtesy of Ministry of Health AIDS Control Program, Eleanor Namusoke Magongo



Use of pDTG dispersible, scored tablets

pDTG is a scored, dispersible tablet (DT). Dispersible formulation allows pDTG to be easily administered to children by dispersing and
drinking the medicine in a small amount of water, rather than having to swallow multiple pills, pellets, or granule formulations.

Administration Instructions

child.

* The child should drink all of the water straight away or within no more than 30 mins.

* Ifdispersing between 0.5 or 1.5 DTG 10 mg tablets, 5 mL (1 teaspoon) of clean water should be used. When dispersing 2 or more tablets, 10 mL
(2 teaspoons) of water should be used.

* Ifany medicine remains in the cup, add a small amount of additional water to the cup, swirl, and give to the child. Repeat as necessary.

W Caregivers should be guided to add the appropriate dose for weight of pDTG to clean water, stir until the tablet(s) dissolves, and administer to the
W}

Co-administration with ABC/3TC 120/60 mg DT: pDTG can be dispersed and administered in the same solution of clean water as ABC/3TC 120/60
mg DT. When dispersing both products together, use 10-20 mL (2-4 teaspoons) of clean water and ensure both medicines are properly dissolved
before administering. If not dissolved (i.e., lumping occurs), stir and slowly add water until all DTs are dissolved.

Other liquids/foods (e.g. juice, milk, breast milk, yoghurt, porridge): If a child is unable to use water, other age-appropriate liquids or foods may be
used. Follow the above volume recommendations to ensure the child takes the full dose. If mixing with foods, the tablets can be crushed to aid in

dissolution. w

E]“ci\ E]“ci\
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How to administer pDTG in combination with ABC/3TC dispersible, scored tablets
with water or other liquids

« pDTG & ABC/3TC dispersible, scored tablets can be dissolved and mixed in a small amount of water or other liquids prior to administration.
« pDTG & ABC/3TC dispersible, scored tablets can also be split/crushed before mixing them with water or other liquids.

STEP 1: DETERMINE THE DOSE

STEP 2: PREPARE THE pDTG & ABC/3TC

STEP 3: GIVE THE MIXTURE TO THE CHILD

Add the correct number of pDTG & ABC/3TC
tablets to a clean, empty glass or cup based
on the child’s weight. (See Dosing Table)

3 -5.9kg

6 —9.9kg 15 15
10 - 13.9kg 2 2

14 —19.9kg 2.5 2.5
20 — 24.9kg - 3

TIP: If you are administering 0.5, 1.5 or 2.5 tablets, you can
easily split the tablets down the middle on the solid line.

No. of pDTG (10|No. of ABC/3TC
mg) Daily (120/60 mg)
Tablets Daily Tablets
0.5 1

MIXTURE

Add 10mL (2 teaspoons) of clean water
into the glass or cup and stir until the
tablets dissolve.

TIP: If the tablets do not dissolve completely (i.e., they
lump together), stir and slowly add another 10ml (2
teaspoons) of extra water until the tablets fully dissolve.

Give the medicine to the child to drink. Make sure
they drink all the medicine right away or within a
maximum of 30 minutes.

OPTION 1: The

child can drink the
&= mixture directly
from the glass.

OR

OPTION 2: Feed
the mixture to the
child using a

: ’ spoon. /\/\

TIP: If any medicine remains in the glass, add a little more water to the
glass and give it to the child. Repeat until no medicine remains in the glass.

L

-

Note: Addition information on the ABC/3TC (120/60 mg) dispersible, scored tablets can be found on the NDoH Knowledge Hub elibrary

‘A demo video on the use of the product can be found here

# health
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https://www.newhivdrugs.org/post/pediatric-dtg-overview-video-for-healthcare-workers-english-french-swahili

Updated Dosage chart
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Transmon to DTG

Child (< 10 years, or weight < 30 kg) on a Pl-containing regimen
i \ / [who have never used @ DIG-contolning regimen in the post)

Pl based regimen > 2years or
VL >1000 copies/ml

Assumption is that there will
be several NRTI and ?PI
mutations

"ﬂ

On Pl for at least 2 years

Two or more Vis 2 1000 ¢/mL
taken two or more years after starting Pl regimen

Adherence > 80% ' Adherence < 80%'

For children on LPV/r
solution or pellets,
consider switch to 4-in-1
ABC/3TC/LPV/r capsules
to improve ? tolerance/
adherence & repeat VL
after 2-3 months

VL 2 1000 ¢/mL

Discuss with an HIV expert ’
to authorise and interpret
a resistance test

Individualised regimen
as recommended by HIV
expert

On Pl for less than 2 years,

irrespective of VL

VL <1000 c/mlL

Children on
LPV/r tablets

VL <1000 ¢/mL

ABC + 3TC+ DTG

If the most recent VL before their regimen change was > 50 ¢/mL,
repeat VL 3 months after starting the new regimen to confirm viral re-suppression

<

Pl based regimen < 2years or
VL <1000 copies/ml

Assumption is apart from
M184V, no other mutations




Term and
Near-term
Neonates

Baseline Assessment
Clinical review
Bloods: confirmatory HIV PCR (or
HIV VL), CD4 count, FBC +/-HIV
drug resistance test if mother failing
treatment on TLD2 or a protease
inhibitor regimen
Counsel parent / caregiver

Review after 1 week then 1-2 weekly
¢ (Clinical review and counselling
¢ Check baseline blood results
* [findeterminate / negative

confirmatory HIV PCR test result,

refer to Guideline for Family-Centered
Transmission Prevention
of Communicable Infections

Review when 4 weeks of age
Clinical review and counselling
If <3 kg, assess reasons for poor
weight gain & manage appropriately,
continue ART with AZT (12 mg/kg/
dose twice daily) + 3TC (4 mg/kg/
dose twice daily) + NVP (6 mg/kg/dose
twice daily) until 23.0 kg

Ensure the mother is on ART, e [f>3 kg, switch ART to ABC+ 3TC +

and advise that breastfeeding is DTG (refer to ARV dosing chart for

recommended for all infants living doses)

with HIV. * Continue monitoring as per

"Monitoring on ART" on page 19
Available Solution Solution Solution
formulation 10 mg/mL 10 mg/mL 10 mg/mL
nghkg) Dose Dose Dose
AM PM AM PM AM PM

22.0-<3.0 10 mg (1 mL) 10 mg (1 mL) 5 mg (0.5 mL) 5mg(0.5mL) | 15mg(1.5mL) | 15mg(1.5mL)
23.0-<4.0 15mg (1.5mL) | 15Smg(1.5mL) | 8mg (0.8 mL) 8 mg (0.8 mL) 20 mg (2 mL) 20mg (2mL)
24.0-<5.0 20 mg (2 mL) 20mg (2 mL) 10 mg (1 mL) 10 mg (1 mL) 30 mg (3 mL) 30mg (3 mL)




Pre-term
Neonates

N

Birth to < 4 weeks of age 24 weeks of age
OR<3 kg AND
- 23 kg
Baseline Assessment Review after 1 week then 1-2 weekly Review when >4 weeks of age
¢ Clinical review * Clinical review and counselling ¢ Clinical review and counselling
* Bloods: confirmatory HIV PCR (or HIV VL), CD4 * Check baseline blood results » If <3 kg, continue AZT + 3TC + NVP
count, FBC +/- HIV drug resistance test if mother « If indeterminate / negative confirmatory « If >3 kg, switch to ABC + 3TC + DTG
failing treatment on TLD2 or a protease inhibitor HIV PCR test result, refer to Guideline for (refer to ARV dosing chart for doses)
regimen Family-Centered Transmission Prevention * Continue monitoring and
« Counsel parent / caregiver of Communicable Infections evaluations as per "Monitoring on
= Ensure the mother is on ART, and advise that * Monitor weight gain and adjust ARV doses ART" on page 19
breastfeeding is recommended for all infants living
with HIV
Zidovudine (AZT) Lamivudine (3TC) Nevirapine (NVP)
Gestational age Chronological ,
at birth age Solution Solution Solution
10 mg/mL 10 mg/mL 10 mg/mL
Birth - < 4 weeks 2 mg/kg/dose twice daily | 2 mg/kg/dose twice daily 2 mg/kg/dose twice daily
<30 weeks > 4 weeks - < 8 weeks 3 mg/kg/dose twice daily ) ) 4 mg/kg/dose twice daily
4 mg/kg/dose twice daily
> 8 weeks - < 10 weeks 12 mg/kg/dose twice daily 6 mg/kg/dose twice daily
Birth - < 2 weeks 2 mg/kg/dose twice daily | 2 mg/kg/dose twice daily | 2 mg/kg/dose twice daily
> 2- <4 weeks 4 mg/kg/dose twice daily
>30-<35 3 mg/kg/dose twice daily
- weidks 24 - <6 weeks
4 mg/kg/dose twice daily 6 mg/kg/dose twice daily
> 6-< 8 weeks 12 mg/kg/dose twice daily

When weight is 22 kg and 235 weeks corrected gestational age, review ARVs and refer to table "ART for the Term Neonate" on page 28



Cotrimoxazole prophylaxis

Previous Paediatric STG and EML/National Guideline Recommendation

Cotrimoxazole prophylaxis recommended for:
both HIV-exposed and HIV-infected infants

Previous recommendations was made in the context of:
No maternal ART.
No infant prophylaxis (HIV).
Cotrimoxazole showed benefit in those HIV-positive children with very low CD4
counts.

This recommendation was considered during the review of both the Paediatric

STGs and EML Review and review of the National ARV Programmatic Guidelines.
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Recent evidence for Botswana and South African studies (1):

No benefit for mortality or morbidity for HIV-exposed uninfected children (HEU)

Botswana study (Lockman et al, 2017) :
* Prophylactic cotrimoxazole did not improve 18-month survival in HEU children

* Mortality at 18-months 2.4% in cotrimoxazole group and 2.6% in placebo group, difference
0.2%, 95% Cl -0.15 to 1.0%, p = 0.70.

South African Study (Daniels et al, 2019):
* No cotrimoxazole was not inferior to daily cotrimoxazole among breastfed HEU infants whose

mothers are accessing a PMTCT programme.

* Cumulative probability of the composite primary outcome (incidence of grade 3 or 4 common
childhood illnesses or mortality in breastfed HEU infants by age 12 months) was 0.114 (95% CI 0.076 to
0.147; 49 events) for cotrimoxazole group vs 0.0795 (0.044 to 0.115; 39 events) in the no

cotrimoxazole group. Risk difference -0-0319.
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Recent evidence for Botswana and South African studies (2):

POTENTIAL HARM

Botswana study (Lockman et al, 2017) :
* Cotrimoxazole prophylaxis increased resistance to cotrimoxazole AND amoxicillin (1st line

pneumonia treatment).

South African Study (Daniels et al, 2019):
* Cotrimoxazole group was associated with microbiome dysbiosis and increase in resistance

genes

Lockman S, et al. Effect of co-trimoxazole on mortality in HIV-exposed but uninfected children in Botswana (the Mpepu Study): a
double-blind, randomised, placebo-controlled trial. The Lancet Global Health. 2017;5(5):e491-e500.
i Daniels B, et al. Effect of co-trimoxazole prophylaxis on morbidity and mortality of HIV-exposed, HIV-uninfected infants in South
‘3’ hﬁ&lth Africa: a randomised controlled, non-inferiority trial. The Lancet Global Health. 2019;7(12):e1717-e27.
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Rationale to change

Assumptions
270 000 live births to HIV+ women
1,7% viral transmission rate, 83% of transmission in first 6 months
current definition of high-risk: > 1000 c/ml
PJP incidence of 9.5 cases per 100 child years in the first year of life without ART (Morris, et al)

32520 high-risk infants

= Thus 552 HIV-positive children (1 in 10 may get PJP if not on ART)
* Thus 55 at risk of PJP (if not on ART)
In SA with high birth PCR coverage and ART initiation, incidence may be less

* Treating 32 480 high-risk HEIs to benefit 552 HIV-positive children of which 55 may get
PJP is against policy norms and even ethics

 Potential harm to 32 480 children

8 & Haaith
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Update

The National ARV Programmatic Guidelines and Paediatric STGs and EML
Current recommendation for cotrimoxazole use only in babies with positive HIV PCR results:

Indications for Starting and Stopping Cotrimoxazole Preventive Therapy (CPT)

When to Start When to Stop erux

HIV-positive infant under 1 year = All children under 1 year should be on cotrimoxazole irrespective of CD4%
of age or clinical stage

HIV-positive child 1-5 years of CD4% <25 %, WHO Stage 2, 3, and 4 Discontinue if CD4 count > 25 %,

age regardless of clinical stage

HIV-positive child under 5 years = Start CPT after PJP treatment is Continue CPT until 5 years of age and stop

of age with PJP infection completed thereafter only if CD4 criteria in the older-than-
five category are met

HIV-positive adults and children = CD4 count < 200 cells/pL, Discontinue if CD4 count > 200 cells/uL,

older than 5 years WHO Stage 2,3 and 4 regardless of clinical stage

Daparimenst
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Conclusions

* Roll-out of new simple, easy to use regimens
for children will go a long way in improving
the lives of the children we treat

* Need to be advocates for children with HIV —
expand access to o]ptimized regimen with an
ordered transition from LPV/r to pDTG

* We have an evolving HIV epidemic — need to
change guidelines and practice to raise to the
challenges

* Ending AIDS for children and adolescents
with HIV by 2030 is an aspirational goal that
is well worth striving towards
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